

Test Report

No. SHAEC1716133601

Date: 29 Jul 2017

Page 1 of

SHAN HA R CHEN E ECTR N C S C . TD
NSHEN ND STRA AREA HE N EN AN SHAN HA

The following samples as were submitted for the following tests as: r g Du t

S S Jo No.: SP17 026 7 SH

Co posto : PCA S

Date of Sample Receipt : 26 Jul 2017

Testing Period : 26 Jul 2017 29 Jul 2017

Test Request : Select tests as requested in the

Test Order : Please refer to the pages.

Test Results : Please refer to the pages.

Conclusion : Based on the performance tests on the submitted samples the results of Ca u
ea er ur He a ale t ro u Pol ro ate p e ls P s
Pol ro ate p e let ers P DEs o te ee t el ts as set
RoHS Directives E 201 63 a e g A e to Directives 2011/65 E .

Mary Ma

Signature
Approver Signature



Test Report

No. SHAEC1716133601

Date: 29 Jul 2017

Page 2 of

Test Results :

Test Part Des r p t o :

Spe e No.	S S Sa ple D	Des r p t o
SN1	SHA17 161336.001	re sol

Re ar s :

- 1 1 g g 0.0001
 - 2 D et o Dete to t
 - 3 ND Not Dete te D
- Not Regulate

RoHS Dre t e E 201 63 a e g A e to Dre t e 2011 6 E

- 1 t refere e to EC 62321 :2013 eter ato of Ca u CP ES.
- 2 t refere e to EC 62321 :2013 eter ato of ea CP ES.
- 3 t refere e to EC 62321 :2013 eter ato of er ur CP ES.
- t refere e to EC 62321 7 2:2017 eter ato of He a ale t C ro u Color etr et o us g sa or t refere e to EC 62321 :2013 eter ato of C ro u CP ES.
- t refere e to EC 62321 6:201 eter ato of P sa P DEs C S.

Test te s	___t	___t	D	001
Ca u C	100	g g	2	ND
ea P	1000	g g	2	ND
er ur Hg	1000	g g	2	ND
He a ale t C ro u Cr	1000	g g		ND
Su of P s	1000	g g		ND
o o ro o p e l		g g		ND
D ro o p e l		g g		ND
Tr ro o p e l		g g		ND
Tetra ro o p e l		g g		ND
Pe ta ro o p e l		g g		ND
He a ro o p e l		g g		ND
Hepta ro o p e l		g g		ND
ta ro o p e l		g g		ND
No a ro o p e l		g g		ND
De a ro o p e l		g g		ND
Su of P DEs	1000	g g		ND



Sample photo:



Sample photo original report of
E of Report